

# Abrasion Test Certificate

Monday, 05<sup>th</sup> December 2016

Supplier: Terra Mater Hardwood Floors Pty Ltd (43 Nicholas Drive, Dandenong South, VIC 3175)

Sample Description: Lamwood FM-1409

Date Tested: November 2016 (Tested by FORAY Laboratories – NATA Accreditation 1231)

Test Method: AS/NZS 4266.20: 2004 “Determining the resistance to surface abrasion of decorative surfaces by using the Taber abrader. Load used: 500 grams; Wheel type: S-42”.

Test Data:

Lamwood FM-1409	Results (Cycles)
Initial Point	6400
Final Point	14700
Abrasion Resistance	10742
<p><i>Classification of the product in accordance with EN 13329 standard method: AC5 (AC5 requires an initial point cycle of &gt; 6000 cycles) – Level of use: Heavy commercial.</i></p>	



Dr. Vyt Garnys  
PhD, BSc(Hons) AIMM, ARACI, ISIAQ  
ACA, AIRAH, FMA  
Managing Director and Principal Consultant



Nick Joy  
BSc(Hons)  
Consultant



Tuan Duong  
B.Eng. (Chemical)  
Consultant

CV161129a